Cat.# 90-18583

Throttle and Shift Linkage (Electric/Manual Remote Control)

il Sl T —
=
i — — ) . de. —

i
o~
-
| S

|
A

'|"'--..__

-

21811

Throttle and Shift Linkage (Electric/Manual Remote Control)

v10585796 PARTS MANUAL
PAGE



Cat.# 90-18583

Throttle and Shift Linkage (Electric/Manual Remote Control)

Part

Ref # Class Part Number Description Comments Qty Note
1 0000 17764A2 LINK KIT Throttle 1
2 0023 932481 BUSHING 1
3 0013 34632 WASHER 1
4 0000 48039 CAP |IDLE STOP SCREW 1
5 0000 92425 DASHPOT (Use where Applicable) 1
6 0000 93001 BRACKET (Use where Applicable) 1
7 0011 28770 NUT (.312-24) Stainless Steel (Use 2
where Applicable)
8 0023 60762 BUSHING SHIFT SHAFT 2
9 0000 17724 LEVER SHIFT SHAFT 1
10 0011 400633 NUT (M5) SHIFT SHAFT 1
11 0000 43360 LEVER CONTROL 1
12 0000 817429 TIMING LINK 1
13 0000 817428 SOCKET 2
13A 0011 45076 NUT (#10-32) Brass 1
14 0000 42026A2 PLATFORM CONTROL 1
15 0010 16955 SCREW (M6 x 8) PLATFORM 1
16 0012 4002316 WASHER (6.60 X 17.0 X 1.5SS) 1
PLATFORM SCREW
17 0013 69708 WAVE WASHER 1
18 0024 89540 SPRING SPARK ADVANCE 1
19 0000 42343 LEVER ACTUATING 1
20 0010 4000328 SCREW (M6 x 16) CONTROL 1
PLATFORM
20 0010 4000329 SCREW (M6 x 20) CONTROL 2
PLATFORM
21 0010 40007128 SCREW (M6 x 20) SHIFT LEVER 1
TO PLATFORM
22 0012 95093 WASHER SHIFT LEVER TO 1
PLATFORM
23 0000 43424 LEVER SHIFT 1
24 0023 95091 SLEEVE SHIFT LEVER TO 1
PLATFORM
25 0012 35280 WASHER (.255 x .620 x .030) 1
Stainless Steel SHIFT LEVER
SCREW
26 0011 401196 NUT (M6) SHIFT LEVER SCREW 1
27 0000 42846A2 COVER ASSEMBLY 1
28 0000 39519 CUP RETAINER 1
29 0010 118591 SCREW (.190-32 x 1.750) IDLE 1
STOP - CONTROL LEVER
30 0000 434441 SHIFT LINK 1
31 0000 95027A6 SHIFT SHAFT HORIZONTAL 1
32 0000 42156 LEVER SHIFT SHAFT 1
33 0053 95019 RING Retaining (OLD DESIGN) 1
34 0012 89302 WASHER (.203 x .406 x .040) 1
SHIFT LINK
35 0018 21071 COTTER PIN SHIFT LINK 1
36 0000 424291 RETAINER CABLE 2

Throttle and Shift Linkage (Electric/Manual Remote Control)

v10585796

PARTS MANUAL

PAGE




Cat.# 90-18583

Throttle and Shift Linkage (Electric/Manual Remote Control)

il Sl T —
=
i — — ) . de. —

i
o~
-
| S

|
A

'|"'--..__

-

21811

Throttle and Shift Linkage (Electric/Manual Remote Control)

v10585796 PARTS MANUAL
PAGE



Cat.# 90-18583

Throttle and Shift Linkage (Electric/Manual Remote Control)

Ref # CF;:SS Part Number Description Comments Qty Note
37 0000 96487A2 LINK ROD ASSEMBLY STEERING
38 0010 14000 SCREW (.375-24 x 1.25) LINK ROD
39 0012 34931 WASHER (.406 x .734 x .063)
Stainless Steel SCREW AND LINK
ROD

40 0011 34863 NUT (.375-24) SCREW AND LINK
ROD

41 0000 96186A2 BRACKET ASSEMBLY
ATTACHING

42 0010 4000376 SCREW (M10 x 25) BRACKET

43 0000 96201 STRAP Key (OLD DESIGN)

44 0013 400248 LOCKWASHER (M10) (NEW
DESIGN)

Throttle and Shift Linkage (Electric/Manual Remote Control)

v10585796

PARTS MANUAL

PAGE




